

Products

Report No.: 1203045108-02

Page 1 of 3

Client: World Flex Public Co., Ltd.

30 Bangna-Trad Soi 25, Bangna, Bangna, Bangkok 10260 Thailand

Identification/ Rubber Thread in Ribbon form made of latex, in color white and black

Model No(s):

Sample Receiving date: 2016-04-29

Testing Period: 2016-05-29 – 2016-05-09

Delivery condition: *Apparent good, Samples tested as received*

Test Specification:

- Alkylphenol ethoxylates (APEO): Organic solvent extraction, determination by LC-MS

Test result:

Refer to the following pages.

Other Information:

Country of Origin: THAILAND

For and on behalf of

TÜV Rheinland Thailand Ltd.



2016-05-19

Wilawan Sriprom / Manager

Date

Name/Position

Test result is drawn according to the kind and extent of tests performed.

This test report relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be duplicated in extracts. This test report does not entitle to carry any safety mark on this or similar products.

Test Report No.: 1203045108-02

Page 2 of 3

Material list

Item: Rubber Thread in Ribbon form made of latex, in color white and black

Material list

Material No.	Material	Color	Description/ Location
M001	Latex	White	Refer to photo

Alkylphenol ethoxylates

Test method: Extraction with methanol, determination by LC-MS

Test Result

Test parameter	CAS No.	Unit	RL	M001
				Result
Nonylphenoethoxylates (NPEO)	26027-38-3	mg/kg	10	n.d.
Octylphenoethoxylates (OPEO)	26636-32-8	mg/kg	10	n.d.

Abbreviation: n.d. denotes Not Detected (<RL)
RL denotes Reporting Limit
mg/kg denotes milligram per kilogram

Test Report No.: 1203045108-02

Page 3 of 3

Sample photo:

1203045108/2



- END-